Fire Test Certificate — Specimen

Wira House, West Park Ring Road,

Lepds, L516 BOL, UK,
Telephone: +44 [0}113 259 1999
Emall: info@btig.couk
Website: www.bttgcouk
Date: 01 Avgust 2017
Ovusr Ref: 53519-11
Your Ref: -
Page: 1of3
Client: L. & €. Jool Limited
Corporation Mill
Corporation Street
Sowerby Bridge
Halifax
HxE 200
Job Title: Surface lgnition OF Curtains & Drapes (Type B)
Client's Order Mo: -
Date of Receipt: 19 May 2007
Date of Test Start: 05 June 2017
Description of Sample[s): One sarmple Identified as follows was recelved for testing:

Scene & Artist Canvas, stated to be NDFR

Winrk Requiested: W were asked to make the following test:

BS 5867: Part 2: 2008 (2015): Type B Curtains, Drapes and Blinds
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Fire Test Certificate — Specimen

Wira House, West Park Ring Road,
Leeds, L516 601, UK.
Telephane: +44 (0)113 255 1999
Email: info@bite.co.uk
Wiabsite: wiww.bitg.co.uk
Date: 01 August 2017
Dur Ref: 53519-11
Your Ref: -
TESTING » CERTIFILATION » AUDITING Page: 20f3
L & €. Joel Limited
Sample was identified as follows:
Scene & Artist Canvas, stated to be NDFR
No water treatment required as the sample was stated to be non durable flame retardant,
Conditioni
Thie test specimens were conditioned for at least 24 hours in the standard atmosphere of 60+ 5 % relative humidity (R.H.} and
204+2°C
Testing

Three specimens from both length and width were tested in accordance with BS EN 150 15025; Procedure A (surface
ignition):2002. The sample was tested at 20°C and 60% relative humidity (R.H.).

Each specimen was subjected to an applied flame using propane and a 15 second flame application time. The results obtained
(shown In the table below] were assessed according to the requirements of BS 3867; Part 22008 (2015).

Test results relate only to the sample tested.

The results fior all tests are given in the table(s) on the following page(s).

P Doherty
Operational Head

Enquiries cancerning this repart should be addressed to Customer Services.
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Fire Test Certificate — Specimen

Wira House, West Park Ring Road,
Leads, L516 GOL, LK.
Telephone: +44 (0)113 259 1939
Email: info@bitg.co.uk
Wehsite: s, bilg.co.uk

Daite: 01 August 2017
Our Ref: 53519-11
Your Ref: -
TEFTING « CORTIFRCATICN » ADITING Page: 3of3
1. & €. Joel Limited
BESULTS
Sample Ref:  Scene & Artist Canvas, stated to be NDFR
B I: Part : : ns, Dra in
Testing as received.
Length Width
Specimen Mo, 1 2 3 4 5 &
Flame reached an edge No MNo Na Ney No HNo
Haole reached an edge No Mo 0] Mo Mo Mo
Flaming debris separated No Mo Ma No No Nao
Requirements
Any "es® means fall except If only one specimen falls a further & specimens are tested, It the second & specimens all pass the
result is a pass.
Besult; Pass

Conelusiaon
The fabric meets the Type B performance requirements of BS 5867: Part 2: 2008 — the fabric must be clearly labelled " wetted
in any way it is essential to restreat the fabric to meet flammability requirements”.

The material should be identified with the manufacturers name, trademark or other identifying mark, the statement
"Flammability complies with the requirements of BS SBBT: Part 2, Type B and instructions of any special precautions 1o be taken
concerning care {(including cleansing) of the curtain, drape or window blind 1o be manufactured from the fabwic, preferably using
an appropriate care labelling symbol in accordance with B5 EN 23758 and taking account of the pre-treatment used in this test
and the requirements of Clause 4 of B85 5867 Part 2: 2008 (2011). If the fabric is unsuitable for deansing, this shall be stated.

Uncertainty Budget
There ks no wncertainty budpet associated with BS 5867: Part 2: Type B as no measurements are determined, the pass/fail
criteria s assessed visually.
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